4th Medical Group Pharmacy Formulary

Seymour Johnson AFB


Providers are encouraged to prescribe a 90-day supply of non-controlled maintenance medications (also includes ADHD drugs).  Non-controlled prescriptions may be refilled for up to one year.  Controlled medications in FDA Schedules III-V are limited to a 30-day supply with up to 5 refills.  Schedule II medications (except ADHD drugs) are filled for a maximum 30-day supply with no refills. 

A valid military/dependent I.D. is required to pick up prescriptions.  When picking up prescriptions for another person (including spouses and children over age 18), bring the following: 1) the patient’s military/dependent I.D. card or a copy to include front and back; 2) written permission signed by the patient authorizing the pickup; and 3) a photo I.D. card proving your identity.

Refills: You may request refills 24 hours a day by calling the Satellite Pharmacy at (919) 722-1998 or 1-800-982-4262.  

Fax prescriptions: Faxes accepted only if the original prescription is faxed from the physician’s office or the hospital to (919) 722-1895. Fax transmittal is unacceptable for Schedule C-II medications.

Questions: Please contact us at Clinic (919) 722-1814, Satellite (919) 722-0355 
Acetaminophen 325mg Tab, 160mg/5ml Susp, 80/0.8ml Infant Drops

Acetaminophen-Isomethephene-Dichloralphenazone (Midrin) Cap

Acetazolamide (Diamox) 250mg Tab 

Acetic Acid-Hydrocortisone (VoSol HC) 2%/1% Otic Soln

Acyclovir 200mg Cap, 400mg Tab, 800mg Tab, 200mg/5ml Susp 

Adderall (Dextroamphetamine/Amphetamine) 5mg, 10mg Tab

Adderall XR (Dextroamphetamine/Amphetamine XR) 10, 20, 30mg Tab
Advair (Fluticasone/Salmeterol)100/50mg, 250/50mg, 500/50mg Diskus

Aerochamber with Mask, Aerochamber (adults)
Alcohol Prep Pads, 200/Box

Albuterol (Proventil MDI) 0.5% Neb Sol & 0.083% (premix) 3ml vial Neb Soln, 90mcg/Dose, 200/Inhaler 

Albuterol (Proventil) 2mg Tab, 0.5% Neb Soln, 2mg/5ml Syrup 

Albuterol/Ipatropium (Combivent) Oral Inhaler

Alendronate (Fosamax) 10mg, 35mg & 70mg Tab 

Allegra-D (Fexofenadine/PSE) 60/120mg Tab

Allopurinol (Zyloprim) 100mg, 300mg Tab  

Alprazolam (Xanax) 0.5mg, 1mg Tab

Aluminum Chloride Hexahydrate (Drysol) 20% Soln

Amiodarone (Cordarone) 200mg Tab

Amitriptyline (Elavil) 10mg, 25mg Tab

Amlodipine (Norvasc) 5mg, 10mg Tab 

Ammonium Lactate (LacHydrin) 12% Lotion

Amoxicillin (Amoxil) 250mg, 500mg, 875mg Cap, 250mg/5ml Susp

Amoxicillin-Clav. (Augmentin ES 600) 600mg/42.9mg/5ml Susp (Peds)

Amoxicillin-Clav. (Augmentin) 250mg, 500mg, 875mg Tab  

Amoxicillin-Clav. (Augmentin) 400mg/57mg/5ml Susp (Peds)

APAP-Codeine (Tylenol #3) 300mg/30mg Tab, 120/12mg, 5ml Elixir

Aspirin, Enteric Coated (Ecotrin) 81mg, 325mg Tab 

Atenolol (Tenormin) 25mg, 50mg Tab

Atomoxetine (Strattera) 10mg, 18mg, 25mg, 40mg, 60mg Cap

Auralgan (Benzocaine-Antipyrine) 1.4%/5.4% Otic Soln (Peds only) Azathioprine (Imuran) 50mg Tab

Azithromycin (Zithromax, Z-Pak) 250mg Tab, 200mg/5ml Susp 

Bacitracin Zinc & Polymixin B (Polysporin) Ophth Oint

Baclofen (Lioresal) 10mg Tab

Belladonna-Phenobarb (Donnatal) Tab & Elixir 

Benzocaine-Antipyrine (Auralgan) 1.4%/5.4% Otic Soln (Peds only)

Benzonatate (Tessalon Perles) 100mg Cap

Benztropine Mesylate (Cogentin) 2mg Tab

Betamethasone Valerate (Valisone) 0.1% Cream, Lotion & Ointment 

Betaxalol (Betoptic-S) 0.25% Susp
Bisacodyl (Dulcolax) 5mg Tab

Blephamide Liquifilm Ophth Susp (Prednisolone-Sod. Sulfacet) 

Brimonidine Ophthalmic Solution (Alphagan P) 0.15%, 5ml/Btl 

Bromocriptine (Parlodel) 2.5mg Tab

Budesonide (Pulmicort) 200 mcg MDI, 0.25mg/2ml & 0.50mg/2ml Respules

Bupropion (Wellbutrin) 75mg, 100mg Tab

Bupropion SR (Wellbutrin SR) 100mg, 150mg, 200mg Tab 

Buspirone (Buspar) 5mg, 15mg Tab 

Butalbital-APAP-Caffeine (Fioricet) Tab

Cafergot (Ergotamine tartrate/Caffeine) 2mg/100mg Tab

Calcium Carbonate (Oscal) (500mg elemental calcium) Tab 

Captopril (Capoten) 25mg, 50mg Tab

Carbamazepine (Tegretol) 100mg Chew Tab & 200mg Tab

Carbidopa-Levodopa (Sinemet) 10mg/100mg, 25mg/100mg Tab 

Carbinoxamine/Pseudoephedrine (Rondec Drops) 2mg/25mg/ml

Carvedilol (Coreg) 3.125mg, 6.25mg, 12.5mg, 25mg Tab

Cefadroxil (Duricef) 250mg/5ml Susp (Peds only)

Cefprozil (Cefzil) 250mg/5ml Susp (Peds only)

Cefuroxime (Ceftin) 250mg Tab, 250mg/5ml Susp

Celecoxib (Celebrex) 100mg & 200mg Cap

Cephalexin (Keflex) 250mg, 500mg Cap

Cetirizine (Zyrtec) 5mg, 10mg Tab, Syrup 5mg/5ml 

Chlordiazepoxide (Librium) 10mg, 25mg Cap
Chlordiazepoxide-Clidinium (Librax) 5mg/2.5mg Cap

Chlorhexidine (Peridex) 0.12% Oral rinse 

Chloroquine Phosphate (Aralen) 500mg Tab 

Chlorpheniramine (CTM) 4mg Tab

Chlorpromazine (Thorazine) 25mg Tab

Cimetidine (Tagamet) 400mg Tab 

Ciprofloxacin (Ciloxan) 0.3% Soln & Ointment

Ciprofloxacin (Cipro) 500mg Tab (not scored) 

Citalopram (Celexa) 20mg, 40mg Tab

Clindamycin 150mg Cap, (Cleocin T) 1% Soln

Clindamycin (Cleocin) 2% Vag Cream  

Clobetasol (Temovate) 0.05% Cream & Oint

Clomiphene (Clomid) 50mg Tab

Clonazepam (Klonopin) 0.5mg, 1mg Tab 

Clonidine (Catapres) 0.1mg, 0.2mg Tab

Clonidine (Catapres-TT1, Catapres TT2) Patch

Clopidogrel (Plavix) 75mg Tab

Clotrimazole (Lotrimin) 1% Cream 30Gm/Tube

Coal Tar, USP (Sebutone) 0.5% Shampoo, 120ml/Btl 

Colchicine 0.6mg Tab  

Colesevelam (Welchol) 625mg Tabs

Colestipol HCl (Colestid) 1gm Tab

Combivent (Albuterol/Ipatropium) Oral Inhaler

Cortisporin (Neomycin-Polymixin B-Hydrocortisone) Otic Susp 

Cosopt (Dorzalamide/Timolol) Ophthalmic Drops

Cromolyn Sodium (Intal MDI) 800mcg/Dose, 10mg/ml Neb Soln

CTM/PSE (Deconamine SR) 8mg/120mg SR Cap 

Cyanocobalamin (B-12) 1mg/ml Inj

Cyclobenzaprine (Flexeril) 10mg Tab 

Cyproheptadine (Periactin) 4mg Tab, 2mg/5ml Syrup

Darvocet-N 100 (Propoxyphene Napsylate-APAP) 100mg/650mg Tab 

Deconamine SR (CTM/PSE) 8mg/120mg SR Cap 

Demulen (Ethynodiol-Ethinyl Estradiol) 1/35, 1/50 Tab 

Desipramine (Norpramin) 50mg Tab

Desogestrel/Ethinyl Estradiol (Desogen) Tab, 28/Pack 

Dexamethasone (Decadron) 4mg Tab

Dextroamphetamine (Dexedrine) 5mg, 10mg Tab 

Dexedrine Spanules 10mg

Dextroamphetamine/Amphetamine (Adderall) 5mg, 10mg Tab

Dextroamphetamine/Amphetamine XR (Adderall XR) 10, 20, 30mg Tab
Diazepam (Valium) 5mg Tab

Dicloxacillin (Dynapen) 250mg Cap  

Dicyclomine (Bentyl) 20mg Tab  

Digoxin (Lanoxin) 0.125mg, 0.25mg Tab, 50mcg/ml Elixir

Diltiazem 60mg Tab, (Tiazac) 120mg, 180mg, 240mg Cap

Diphenhydramine (Benadryl) 25mg Cap, 12.5mg/5ml Soln (120ml/Btl)

Dipivefrin (Propine) 0.1% Soln 

Divalproex Sodium (Depakote ER) 500mg Tab (Migraine only)

Divalproex Sodium (Depakote) 125mg, 250mg, 500mg Tab

Docusate Sodium (Colace) 100mg Cap

Donnatal (Belladonna-Phenobarb) Tab & Elixir 

Dorzalamide (Trusopt) 2% Soln 

Dorzalamide/Timolol (Cosopt) Ophthalmic Drops

Doxazosin Mesylate (Cardura) 2mg, 4mg, 8mg Tab

Doxepin (Sinequan) 10mg, 25mg, 150mg Cap 

Doxycycline 100mg Tab  

EES-Sulfisox (Pediazole) 200mg/600mg/5ml Susp (Peds only)

Enoxaparin (Lovenox) 30mg/0.3ml, 40/0.4, 60/0.6,80/0.8, 100/1 PFS                                          

Epi-Pen Autoinjector (0.5mg IM), Epi-Pen Jr (0.3mg IM) 

Ergotamine tartrate/Caffeine (Cafergot) 2mg/100mg Tab

Erthromycin stearate 250mg Tab  

Erythromycin 2% Soln, 5mg/Gm Oint 

Erythromycin Ethyl Succ (EES) 200mg/5ml Susp (Peds only)

Escitalopram oxalate (Lexapro) 10mg, 20mg Tab

Estradiol (Esclim) 0.025mg,0.0375mg,0.05mg,0.075mg,0.1mg Trandserm Patch 

Estrogen Conj./Medroxyprogesterone (Prempro) 0.625/2.5mg Tab

Estrogen & Estrogen/Medroxyprogest. (PrempPhase) 0.625mg & 0.625/5mg Tab 

Estrogens Conj. (Premarin) 0.3 ,0.625, 0.9, 1.25mg Tab, Vaginal Cream 

Ethinyl Estradiol/Drospirenone (Yasmin) Tab

Ethinyl Estradiol/Levonorgestrel (Tri-Levlen, Triphasil) Tab

Ethinyl Estradiol/Norelgestromin (Ortho Evra) Patch

Ethinyl Estradiol/Norethindrone (Loestrin 1/20,Loestrin FE 1/20, 1.5/30)

Estradiol/ Ethinyl Norethindrone (Ortho-Novum 1/35) Tab

Ethinyl Estradiol/Norethindrone (Ortho-Novum 7/7/7) Tab 

Ethinyl Estradiol/Norgestimate (Ortho Tri-Cyclen) Tab

Ethinyl Estradiol/Norgestrel (Ovral, Lo/Ovral) Tab

Ethynodiol-Ethinyl Estradiol (Demulen) 1/35, 1/50 Tab

Felodipine (Plendil) 2.5mg, 5mg, 10mg Tab

Fenofibrate (Tricor) 54mg, 160mg Tabs

Ferrous Sulfate 325mg Tab; 75mg/0.6ml (125mg/ml) Drops 150ml/Btl 

Fexofenadine (Allegra) 30mg, 60mg, 180mg Tab

Fexofenadine/PSE (Allegra-D) 60/120mg Tab

Finasteride (Proscar) 5mg Tab

Fioricet (Butalbital-APAP-Caffeine) Tab

Fleet Enema, 133ml & Fleet Phospho-Soda, 90ml

Fluconazole (Diflucan) 100mg Tab, 150mg Tab (vaginal candidiasis)

Fluocinolone (Synalar) 0.01% Sol, 60ml
Fluocinonide (Lidex) 0.05% Cream, 30gm

Fluorouracil (Efudex) 5% Cream

Fluoxetine (Prozac) 20mg Cap

Flurbiprofen (Ocufen) 0.03% Soln

Fluticasone (Flovent) 44mcg, 110mcg, & 220mcg Inhaler 

Fluticasone Proprionate (Flonase) 0.05% Nasal Spray 

Fluticasone/Salmeterol (Advair) 100/50mg, 250/50mg, 500/50mg Diskus

Folic Acid, 1mg Tab 

Furosemide (Lasix) 40mg Tab

Gabapentin (Neurontin) 100mg, 300mg, 400mg, 600mg, 800mg Cap

Gatifloxacin (Tequin) 200mg, 400mg Tab

Gemfibrozil (Lopid) 600mg Tab

Gentamicin (Garamycin) 0.3% Drops & Oint

Glipizide (Glucotrol) 5mg, 10mg Tab; (Glucotrol XL) 5mg, 10mg Tab

Glyburide (Micronase) 2.5mg, 5mg Tab; (Glynase PresTabs) 3 mg

Glyburide/Metformin (Glucovance) 1.25/250, 2.5/500 & 5/500mg Tab

Griseofulvin Microsize (Grifulvin V) 125mg/5ml Susp

Griseofulvin Ultramicrosize (Gris-Peg) 125mg Tab 

Guaifenesin (Humabid LA) 600mg SR Tab  

Guaifenesin/PSE 600/120mg Tab

Guaifenesin/Dextromethorphan (Robitussin DM) 100mg/10mg/5ml Syr 
Guaifenesin-Codeine (Robitussin A-C) 100mg/10mg/5ml 

Haloperidol (Haldol) 2mg, 5mg Tab

HCTZ-Triamterene (Maxzide) 25mg/37.5mg, 50mg/75mg Tab 

Homatropine Ophthalmic Solution 5%

Hydralazine (Apresoline) 25mg Tab
Hydrochlorothiazide (HCTZ) 25mg & 50mg Tab

Hydrocodone/APAP (Vicodin) 5mg/500mg, (Lortab) 7.5/500mg Tab 

Hydrocortisone 1%, 2.5% Cream

Hydrocortisone Acetate (Anusol-HC) 25mg Supp, 2.5% Cream

Hydrocortisone Acetate-Pramoxine HCl (Proctofoam HCl)

Hydroxychloroquine (Plaquenil) 200mg Tab  

Hydroxyzine (Atarax) 10mg & 25mg Tab, 10mg/5ml Syrup

Hyoscyamine (Levsin) 0.125mg Tab

Hyoscyamine XR (Levsinex) 0.375mg Cap

Hyzaar (Losartan/HCTZ) 50mg/12.5mg, 100/mg/25mg Tab

Ibuprofen (Motrin) 400mg, 600mg, 800mg Tab, 100mg/5ml Susp

Imipramine HCl (Tofranil) 25mg Tab

Indomethacin (Indocin) 25mg Cap 

Insulin Aspart (Novolog) 100U/ml

Insulin Glargine (Lantus) 100U/ml

Insulin Human (Novolin) R, N, L, 70/30 (100U/ml)

Insulin Syringes, 0.5ml & 1ml

Ipratropium (Atrovent MDI) 18mcg/Dose Oral Inh

Ipatropium (Atrovent) 0.06% Nasal Spray (15 ml)

Ipatropium (Atrovent) 0.25mg/ml Neb Soln, 2ml vials

Isoniazid (INH) 300mg Tab 

Isosorbide Mononitrate 30mg, 60mg extended release Tab

Isosorbide Dinitrate (Isordil) 10mg Tab; (Isordil SR) 40mg Cap

Isotretinoin (Accutane) 10, 20, 40 mg Cap

Ketoconazole (Nizoral) 200mg Tab, 2% Cream & Shampoo

Ketorolac (Toradol) 10mg Tab (Limit of 20 Tabs, No Refills) 

Labetalol (Normodyne) 200mg Tab

Lactulose (Cephulac) 10gm/15ml Syrup

Lancets 200/Box

Lansoprazole (Prevacid) 15mg, 30mg Cap

Latanoprost (Xalatan) 0.005% Soln

Levocabastine (Livostin) 0.05% Ophth Susp

Levonorgestrel-Ethinyl Estradiol (Triphasil, Tri-Levlen) 28/Pack 

Levothyroxine (Synthroid) 25, 50, 75, 88, 100, 112, 125, 150, 175, 


200 mcg Tab

Librax (Chlordiazepoxide-Clidinium) 5mg/2.5mg Cap

Lidocaine (Xylocaine) 2% Viscous

Lisinopril (Zestril) 5mg, 10mg, 20mg, 30mg & 40mg Tab 

Lithium Carbonate 300mg Cap

Lodoxamide Tromethamine (Alomide) 0.1% Soln

Loestrin 1/20, Loestrin FE 1/20, 1.5/30 (Ethinyl Estradiol/Norethindrone) Tab

Lo/Ovral (Ethinyl Estradiol/Norgestrel) Tab

Loperamide 2mg Tab

Loratadine (Claritin) 10mg Tab & 5mg/5ml Syrup
Lortab (Hydrocodone/APAP) 7.5/500mg Tab 

Losartan (Cozaar) 25mg, 50mg, 100mg Tab

Losartan/HCTZ (Hyzaar) 50mg/12.5mg, 100/mg/25mg Tab

Magnesium Citrate Oral Solution, 296ml

Maxzide (HCTZ-Triamterene) 25mg/37.5mg, 50mg/75mg Tab 

Mebendazole (Vermox) 100mg Chew Tab

Meclizine (Antivert) 25mg Tab

Medroxyprogesterone (Provera) 2.5mg, 10mg Tab

Medroxyprogesterone Acetate (Depo-Provera) 150mg/ml Inj

Megestrol (Megace) 40mg Tab

Meloxicam (Mobic) 7.5mg, 15mg Tab

Mesalamine (Asacol) 400 mg Tab

Metformin (Glucophage) 500mg, 850mg, 1000mg Tab

Metformin XR (Glucophage XR) 500mg Tab

Methocarbamol (Robaxin) 500mg Tab 

Methotrexate  (MTX) 2.5mg Tab  

Methyldopa (Aldomet) 250mg Tab  

Methylergonovine (Methergine) 0.2mg Tab

Methylphenidate (Concerta) 18mg, 27mg, 36mg, 54mg Tab

Methylphenidate (Ritalin) 5mg, 10mg Tab

Methylphenidate Sr (Ritalin SR) 20mg sustained release Tab

Methylprednisolone (Medrol DosePak) 4mg Tab

Metoclopramide (Reglan) 10mg Tab, 5mg/5ml Soln

Metolazone (Zaroxolyn) 5mg Tab

Metoprolol (Lopressor) 50mg, 100mg Tab

Metronidazole(Flagyl) 250mg Tab; (MetroGel Vaginal) 0.75% Gel


(MetroGel) 0.75% topical Gel 45gm

Metronidazole topical lotion (MetroLotion) 0.75%, 60gm
Midrin (Acetaminophen-Isomethephene-Dichloralphenazone) Cap

Minocycline (Minocin) 50mg Cap

Montelukast (Singulair) 4mg, 5mg Chewable Tab, 10mg Tab 

Morphine (MS Contin) 15mg, 30mgTab

Mupirocin (Bactroban) 2% Oint

Mycolog II (Nystatin-Triamcinolone) 100,000U/mg Cream

Naproxen (Naprosyn) 250mg, 500mg Tab  

Nedocromil Sodium (Tilade) Oral Inh

Nefazodone (Serzone) 100mg, 150mg, & 200mg 

Neomycin-Poly B-Gramicidin (Neosporin) Soln and Oint 

Neomycin-Polymixin B-Hydrocortisone (Cortisporin) Otic Susp 

Niacin 100mg Tab, (Nicobid) 250mg Cap

Niacin (Niaspan) 500mg, 750mg, 1000mg Extended Release Tab
Nifedipine (Adalat CC) 30mg, 60mg, and 90mg Tab

Nitrofurantoin (Macrobid) 100mg Cap

Nitrofurantoin (Macrodantin) 50mg Cap

Nitroglycerin 0.4mg SL Tab &Translingual Spray

Nitroglycerin patch 0.2mg/Hr, 0.4mg/Hr & 0.6 mg/Hr Patch 

Norethindrone (Micronor/Nor-QD) 0.35mg Tab, 28/Pack

Nortriptyline (Pamelor) 10mg, 25mg Cap

Nu-Lytely Electolyte mixture 4L

Nystatin (Mycostatin) 100,000U/Gm Cream 

Nystatin 500,000 U Tab, 100,000 U/ml Susp 

Nystatin-Triamcinolone (Mycolog II) 100,000U/mg Cream

Oloptatadine HCl (Patanol) 0.1% Soln

Ortho Evra (Ethinyl Estradiol/Norelgestromin) Patch

Ortho-Novum 1/35 (Estradiol/ Ethinyl Norethindrone) Tab

Ortho-Novum 7/7/7 (Ethinyl Estradiol/Norethindrone) Tab 

Ortho Tri-Cylen Lo (Ethinyl Estradiol/Norgestimate) Tab

Ovral (Ethinyl Estradiol/Norgestrel) Tab

Oxybutynin (Ditropan) 5mg Tab

Oxybutynin XL (Ditropan XL) 5mg, 10mg, 15mg Tab


Oxycodone-APAP (Percocet) 5mg/325mg Tab

Oxymetazoline (Afrin) 0.05% Nasal Spray

Paroxetine (Paxil) 10mg, 20mg, 40mg Tab

Pediazole (EES-Sulfisox) 200mg/600mg/5ml Susp (Peds only)

Penicillin VK  250mg, 500mg Tab, 250mg/5ml Susp (Peds) 

Pentoxifylline (Trental) 400mg Tab

Percocet (Oxycodone/APAP) 5mg/325mg Tab

Permethrine (Elimite) 5% Cream

Perphenazine (Trilafon) 4mg Tab

Perphenazine/Amitriptyline (Triavil) 2/25mg Tab
Phenazopyridine (Pyridium) 100mg Tab

Phenobarbital 20mg/5ml Elixir & 30mg Tab 

Phenytoin Sodium (Dilantin Infatab) 50mg Chew Tab  

Phenytoin Sodium (Dilantin) 100mg Cap, 125mg/5ml Susp 

Pilocarpine 1%, 2%, 4% Soln (Pilopine HS) 4% gel

Pimecrolimus (Elidel) 1% Cream

Pioglitazone (Actos) 15, 30, 45mg Tab

Piroxicam (Feldene) 20mg Cap 

Podofilox (Condylox) 0.5% Soln 

Polymyxin B Sulfacte/Trimethoprim (Polytrim) Soln

Polysporin (Bacitracin Zinc & Polymixin B) Ophth Oint

Potassium Chloride (Slow-K) 8mEq Tab, (K-Dur) 20mEq Tab 

Prazosin (Minipress) 1mg, 2mg & 5mg Cap  

Precision QID, Precision Xtra Test Strips, 50/Box 

Prednisolone (Prelone) 15mg/5ml Syrup 

Prednisolone acetate (Pred Forte) 1% Susp; (Pred Mild) 0.12% Susp

Prednisolone-Sod. Sulfacet. (Blephamide Liquifilm Ophth Susp) 

Prednisone (Deltasone) 1mg, 5mg, 10mg, 20mg Tab, 
Dosepaks 5mg #21, #48 Tabs and 10mg #21 and #48 Tabs
Prempro (Estrogen Conj./Medroxyprogesterone) 0.625/2.5mg Tab

Premphase (Estrogen & Estrogen/Medroxyprogest.) 0.625mg & 0.625/5mg Tab 

Prenatal Vitamin (OB Only) 

Primaquine Phosphate 15mg (base) Tab 

Primidone (Mysoline) 250mg Tab  

Probenecid (Benemid) 500mg Tab  

Procainamide (Procan SR) 500mg SR Tab

Prochlorperazine (Compazine) 5mg Tab, 25mg Supp

Proctofoam HCl (Hydrocortisone Acetate-Pramoxine HCl)

Progesterone, Micronized (Prometrium) 100mg, 200mg Cap

Promethazine (Phenergan) 25mg Tab, 25mg Supp

Propoxyphene Napsylate-APAP (Darvocet-N 100) 100mg/650mg Tab 

Propranolol (Inderal) 10mg, 40mg Tab, 80mg Inderal LA Cap

Propylthiouracil (PTU) 50mg Tab

Pseudoephedrine (Sudafed) 30mg Tab, 30mg/5ml Syr (120ml/Btl)

Pyrazinamide 500mg Tab 

Pyridoxine (Vitamin B-6) 50mg Tab

Quetiapine (Seroquel) 25mg, 100mg Tab

Quinidine Gluconate (Quinaglute) 324mg SR Tab 

Quinidine Sulfate 200mg Tab

Quinine Sulfate 325mg Cap

Rabeprazole (Aciphex) 20mg Tab

Raloxifene (Evista) 60mg Tab

Ramipril (Altace) 1.25mg, 2.5mg, 5mg & 10mg Cap

Ranitidine (Zantac) 150mg Tab, 15mg/ml Syrup 

Restoril (Temazepam) 15mg, 30mg Cap

Rifampin (Rifadin) 300mg Cap

Risperidone (Risperdal) 0.5mg, 1mg, 2mg, 3mg, 4mg Tab

Robitussin DM (Guaifenesin/Dextromethorphan) 100mg/10mg/5ml Syr

Robitussin A-C (Guaifenesin/Codeine) 100mg/10mg/5ml Syr 

Rofecoxib (Vioxx) 12.5mg, 25mg, 50mg Tab

Rondec Drops (Carbinoxamine/Pseudoephedrine) 2mg/25mg/ml

Rosaglitazone (Avandia) 2mg, 4mg, 8mg Tab

Salmeterol Xinafoate (Serevent Diskus) 50 mcg

Salsalate (Disalcid) 500mg Tab

Selenium Sulfide (Selsun) 2.5% Lotion 

Septra (TMP-SMZ) 40mg/200mg per 5ml Susp

Septra-DS (TMP-SMZ) 160mg/800mg Tab 

Sertraline (Zoloft) 50mg, 100mg Tab

Silver Sulfadiazine (Silvadene) 1% Cream

Simvastatin (Zocor) 10mg, 20mg, 40mg, 80mg Tab

Sinemet (Carbidopa-Levodopa) 10mg/100mg, 25mg/100mg Tab 

Sodium Chloride Inhalation Sol 0.9%, 3ml vial, 100/box 

Sodium Fluoride (PreviDent &PreviDent 5000 Plus) 1.1% Gel & Cream

Spironolactone (Aldactone) 25mg Tab

Sulfacetamide (Sulamyd) 10% Soln & 10% Oint

Sulfasalazine (Azulfidine) 500mg Tab 
Sulfisoxazole (Gantrisin) 500mg/5ml Susp

Sulindac (Clinoril) 200mg Tab

Sumatriptan (Imitrex) 50mg, 100mg Tab (Limit: 9 Tabs per fill)

Sumatriptan (Imitrex) Injection (Limit: 2 boxes per fill) & Refill

Sumatriptan (Imitrex) Nasal Spray (Limit 4 sprays per fill)

Tamoxifen (Nolvadex) 10mg Tab

Temazepam (Restoril) 15mg, 30mg Cap 

Terazosin (Hytrin) 1mg, 2mg, 5mg Cap

Terconazole (Terazol-7) 0.4% Vag Cream 

Tessalon Perles (Benzonatate) 100mg Cap

Testosterone Cypionate (Depo-Testosterone Inj) 200mg/mL 

Tetracycline 250mg Cap 

Theophylline (TheoDur) 100mg, 200mg, 300mg Tab

Theophylline (Slophyllin) 80mg/15ml Syrup

Thioridazine (Mellaril) 10mg, 25, 50mg Tab

Thyroid Hormone (Armour Thyroid) 60mg (1 gr) Tab

Timolol XE (Timoptic XE) 0.5% Soln 

Timolol (Timoptic) 0.25% Susp, 0.5% Soln, 5ml

TMP-SMZ (Septra) 40mg/200mg per 5ml Susp

TMP-SMZ (Septra DS) 160mg/800mg Tab 

Tobramycin-Dexamethasone  (Tobradex) Oint & Susp

Tobramycin (Tobrex) Susp & 3mg/Gm Oint

Tolterodine LA (Detrol LA) 4mg Cap 

Tramadol-Acetaminophen (Ultracet) 37.5mg/325mg Tab

Trazodone (Desyrel) 50mg Tab

Tretinoin (Retin-A) Gel: 0.01%; Cream: 0.025%, 0.05%, 0.1%   
Triamcinolone (Azmacort) Inh

Triamcinolone (Kenalog) 0.1%, 0.5% Cream and 0.1% Ointment

Triavil (Perphenazine/Amitriptyline) 2/25mg Tab
Trifluoperazine (Stelazine) 2mg, 5mg, 10mg Tab

Trifluridine (Viroptic) 1% Soln

Trihexyphenidyl Hcl 2mg, 5mg Tabs

Tri-Levlen, Triphasil (Ethinyl Estradiol/Levonorgestrel) Tab

Tropicamide (Mydriacyl) 1% Soln

Tylenol #3 (APAP/Codeine) 300mg/30mg Tab, 120mg/12mg/5ml Elixir

Ultracet (Tramadol-Acetaminophen) 37.5mg/325mg Tab

Valacyclovir (Valtrex) 1gm Caplet

Vicodin (Hydrocodone/APAP) 5mg/500mg, (Lortab) 7.5/500mg Tab 

Venlafaxine XR (Effexor XR) 37.5mg, 75mg, 150mg Cap

Verapamil (Calan) 80mg, 120mg Tab; (Calan SR) 180mg, 240mgTab 

Vosol HC (Acetic Acid-Hydrocortisone) 2%/1% Otic Soln

Warfarin Sodium (Coumadin) 2mg, 2.5mg, & 5mg Tab

Yasmin (Ethinyl Estradiol/Drospirenone) Tab

Zolmitriptan (Zomig & Zomig-ZMT) 2.5mg, 5mg Tab

Zolpidem (Ambien) 5mg, 10mg Tab 
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